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The oil tank cap section of processing

Fig. 1

before and after
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Fig. 2 The stress analysis on curved surface of pressured
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Fig. 3 The stress analysis on groove wall
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Fig. 4 Overall stress analysis
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5 Rolling pressure testing laboratory equipment
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Tab.1 The comparison between theoretic value and

experimental value when plastic deformation just caused

R?/mm
73 60 50. 75
FRiEE F/N  1331.56 1304.64 1 281.29
SEH /N 1387.45  1360.70 1 332.65
®2E/% 1. 03 1.12 3.85
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Tab.2 The comparison between theoretic value and

experimental value when they are in different Indentation depth

Ar/mm

0.05 0.1 0.15 0.2 0.25

IS
1331.561 882.892 305.782 662.17 2 976. 04
F/N
SEHAE
1 387.451 958.812 406.67 2 791.40 3 137. 50
F/N
R2%E/%  4.03 3. 88 4.19 4.63 5.15
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